
 

3-252-57-01/TM32525701007.docx 
 

XCG File No.: 3-252-57-01 
December 6, 2016 

 GRAND VALLEY WPCP RE-RATING FEASIBILITY STUDY 
SUMMARY OF CAPACITY ASSESSMENT AND RE-RATING POTENTIAL 

Prepared for: 

TOWN OF GRAND VALLEY 
5 Main Street, North 

Grand Valley, Ontario 
L9W 5S6 

 

Attention: Jane Wilson 

Prepared by: 

XCG CONSULTING LIMITED 
Suite 300, 2620 Bristol Circle 

Oakville, Ontario 
L6H 6Z7 

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 TABLE OF CONTENTS 
 

3-252-57-01/TM32525701007.docx i 
 

TABLE OF CONTENTS 
1. INTRODUCTION ............................................................................................................ 1-1 
[...]
Valley WPCP has a rated average capacity of 1,244 m3/d. 

XCG recently completed an update to the Assimilative Capacity Study to propose 
effluent limits associated with an increase in the rated capacity to 2,547 m3/d. The 
proposed effluent limit associated with total phosphorus (TP) for this increased 
capacity was very low at 0.073 mg/L. Consistently achieving such low TP 
concentrations requires enhanced tertiary treatment, such as dual-stage tertiary 
filtration or membrane ultrafiltration. Upgrading the Grand Valley WPCP to provide 
this level of treatment would require a significant capital expenditure. 

At this time, the Town would like to investigate the potential to re-rate the existing 
WPCP to provide additional treatment capacity and to defer the facility's next upgrade 
and expansion. As such, the Town has retained XCG to undertake a capacity 
assessment of the Grand Valley WPCP to evaluate the potential for plant re-rating. 

1.2 Approach 
Re-rating of the Grand Valley WPCP could be completed as a Schedule A activity 
under the requirements of the Municipal Class Environmental Assessment (Class EA) 
process (MEA, 2015) as defined in the Class EA document, provided it can meet the 
following conditions: 

"Increase sewage treatment plant capacity beyond existing rated capacity through 
improvements to operations and maintenance activities only, but without construction 
of works to expand, modify or retrofit the plant or the outfall to the receiving water 
body, with no increase to total mass loading to receiving water body as identified in 
the Certificate of Approval." 
As such, final effluent design requirements were developed to establish the effluent 
concentrations that the existing facility must produce to maintain effluent loadings that 
are equal to or less than the existing C of A effluent loadings. The capacity of the 
existing treatment processes was evaluated based on its ability to treat future projected 
flows and loads while achieving projected effluent quality requirements. 

  

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 INTRODUCTION 
 

3-252-57-01/TM32525701007.docx 1-2 
 

1.3 Objectives 
XCG was retained by the Town to undertake a capacity assessment of the Grand 
Valley WPCP to investigate a plant capacity re-rating. The specific objective of this 
report is to provide a brief summary of the estimated treatment capacity of the Grand 
Valley WPCP, and to discuss the feasibility of re-rating of the Grand Valley WPCP, 
including implications of the Municipal Class EA process. 

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 DESIGN BASIS 
 

3-252-57-01/TM32525701007.docx 2-1 
 

2. DESIGN BASIS 
The future design basis was developed to project raw wastewater flows and loads 
transferred to the Grand Valley WPCP from the collection system via the Emma St. 
SPS at several future annual average day flow scenarios. For the purposes of 
developing this design basis, flows and loadings were developed for three scenarios, 
details of which are presented briefly below. 

• Scenario I: Full completion of planned residential developments; 

• Scenario II: A 15% increase above the current C of A rated ADF (1,430 m3/d); 
and, 

• Scenario III: A 25% increase above the current C of A rated ADF (1,555 m3/d). 

The original design basis, completed November 2015, considered plant operational 
data collected between 2012 and 2014 (XCG, 2015). This design basis was 
subsequently updated with additional plant operational data collected between January 
2015 and May 2016 (XCG, 2016). A summary of the previous and updated design 
basis is provided in Table 2.1. 

Table 2.1 Summary of Design Basis 

Parameter 
Scenario I Scenario II Scenario III 

Previous Updated Previous Updated Previous Updated 

Population 2,919 2,919 3,260 3,252 3,536 3,527 

ADF 1,276 m3/d 1,279 m3/d 1,430 m3/d 1,555 m3/d 

MDF 5,828 m3/d 5,839 m3/d 6,165 m3/d 6,169 m3/d 6,439 m3/d 6,442 m3/d 

MDF Factor 4.6 4.3 4.1 

PIF 7,811 m3/d 7,811 m3/d 8,303 m3/d 8,291 m3/d 8,695 m3/d 8,684 m3/d 

PIF Factor 6.1 5.8 5.6 
BOD5  
   Avg. Load 
   Max Load 
   Avg. Conc. 

 
186 kg/d 
353 kg/d 
146 mg/L 

 
200 kg/d 
379 kg/d 
156 mg/L 

 
211 kg/d 
402 kg/d 
148 mg/L 

 
225 kg/d 
427 kg/d 
157 mg/L 

 
232 kg/d 
441 kg/d 
149 mg/L 

 
245 kg/d 
466 kg/d 
158 mg/L 

TSS  
   Avg. Load 
   Max Load 
   Avg. Conc. 

 
239 kg/d 
453 kg/d 
187 mg/L 

 
268 kg/d 
509 kg/d 
210 mg/L 

 
269 kg/d 
512 kg/d 
188 mg/L 

 
298 kg/d 
566 kg/d 
208 mg/L 

 
294 kg/d 
559 kg/d 
189 mg/L 

 
322 kg/d 
613 kg/d 
208 mg/L 

TKN 
   Avg. Load 
   Max Load 
   Avg. Conc. 

 
47.9 kg/d 
91.1 kg/d 
37.6 mg/L 

 
49.3 kg/d 
93.7 kg/d 
38.6 mg/L 

 
53.4 kg/d 
104 kg/d 

37.4 mg/L 

 
54.7 kg/d 
104 kg/d 

38.2 mg/L 

 
57.9 kg/d 
110 kg/d 

37.2 mg/L 

 
59.1 kg/d 
112 kg/d 

38.0 mg/L 
TP 
   Avg. Load 
   Max Load 
   Avg. Conc. 

 
5.72 kg/d 
12.6 kg/d 
4.48 mg/L 

 
6.21 kg/d 
13.7 kg/d 
4.85 mg/L 

 
6.43 kg/d 
14.2 kg/d 
4.50 mg/L 

 
6.91 kg/d 
15.2 kg/d 
4.83 mg/L 

 
7.01 kg/d 
15.4 kg/d 
4.51 mg/L 

 
7.48 kg/d 
16.5 kg/d 
4.81 mg/L 

It is important to note that the projected peak instantaneous flow for each scenario is 
in excess of the rated capacity of the Emma St. SPS. Analysis suggests the Emma St. 
SPS may require upgrades to accommodate future flows if peak flows cannot be 

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 DESIGN BASIS 
 

3-252-57-01/TM32525701007.docx 2-2 
 

abated by any I/I reduction strategies. An extensive review of the Emma St. SPS was 
not conducted as part of this analysis. 

Final effluent design requirements were developed to establish the effluent 
concentrations that the existing facility must produce to maintain effluent loadings that 
are equal to or less than the existing C of A effluent loadings. Table 2.2 presents the 
existing effluent loading limits for the C of A rated capacity of 1,244 m3/d. Also shown 
are the associated effluent concentration limits for the Grand Valley WPCP at the each 
of the three scenarios.  

Table 2.2 Effluent Concentration Limits for a Re-rated Grand Valley 
WPCP 

Parameter 
Existing C of A Scenario I Scenario II Scenario III 

Loading Limit 
(kg/d) 

Concentration 
Limit (mg/L) 

Concentration 
Limit (mg/L) 

Concentration 
Limit (mg/L) 

ADF 1,244 m3/d 1,273 m3/d 1,430 m3/d 1,555 m3/d 

cBOD5 12.4 9.7 8.7 8.0 

TSS 12.4 9.7 8.7 8.0 

TP 0.19 0.15 0.13 0.12 

TAN 
    Winter 
    Spring 
    Summer 
    Fall 

 
4.98 
1.24 
0.87 
1.24 

 
3.9 
1.0 
0.7 
1.0 

 
3.5 
0.9 
0.6 
0.9 

 
3.2 
0.8 
0.6 
0.8 

Notes: 
Existing loading and concentration limits based on monthly average values. 

The C of A defines compliance limits for E. coli and pH. The limit for E. coli is 200 
organisms/100 mL and pH must be maintained within the range of 6.0 to 9.5. It is 
expected that these requirements would remain the same for a re-rated Grand Valley 
WPCP.

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 CAPACITY ASSESSMENT SUMMARY 
 

3-252-57-01/TM32525701007.docx 3-1 
 

3. CAPACITY ASSESSMENT SUMMARY 

3.1 Capacity of the Existing Grand Valley WPCP 
To facilitate comparison between treatment units, the equivalent average day flow 
capacity of all treatment processes was calculated using information from the updated 
projected design basis. The attenuation of future peak flows by the existing storm tank 
was considered, where applicable.  

A summary of the equivalent ADF capacity of each treatment processes is given in 
Table 3.1. A visual representation of this information is included as Figure 3.1. 
Complete details of the Grand Valley WPCP capacity assessment is included in 
Appendix A. 

Table 3.1 Capacity Assessment Summary 

Treatment Unit 

Capacity Assessment 

Average Day  
Flow 

Maximum Day 
Flow Peak Flow 

Equivalent 
Average Day 

Flow 

Screens - - 9,650 m3/d 1,555 m3/d 

Grit Removal - - 7,680 m3/d 1,371 m3/d 

Biological Treatment 1,582 m3/d - - 1,582 m3/d 

Oxygenation 1,713 m3/d - - 1,713 m3/d 

Secondary Clarifiers 
(SOR) - - 4,388 m3/d 952 m3/d 

Secondary Clarifiers 
(SLR) - 5,203 m3/d - 1,146 m3/d 

Tertiary Filters - - 5,300 m3/d 1,169 m3/d 

UV Disinfection - - 7,680 m3/d 1,371 m3/d 

 Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 CAPACITY ASSESSMENT SUMMARY 
 

3-252-57-01/TM32525701007.docx 3-2 
 

 
Figure 3.1 Summary of Grand Valley WPCP Capacity 
Based on results presented above, the capacity of several treatment processes at the 
Grand Valley WPCP may be limited by maximum day and peak hour flows to the 
treatment plant. Projected peak flows are driven by a single extreme peak flow event 
recorded during the review period (April 2014). Although significantly greater in 
magnitude that other peak flow events over the review period, this peak flow event 
cannot be excluded from analysis due, in part, to uncertainty in flow data collected by 
OCWA at the Grand Valley WPCP, the limited data set which was available for 
analysis (dating back to only 2012), and the increasing frequency of extreme weather 
events. As such, based on the estimated capacity of existing treatment processes, re-
rating of the Grand Valley WPCP as a Schedule A activity under the Municipal Class 
EA process is not feasible. 

3.2 Impact of Additional Equalization 
The construction of additional equalization volume in Grand Valley would reduce 
peak flows to the Grand Valley WPCP. There are two locations which additional 
equalization could be constructed in Grand Valley; at the Emma St. SPS and/or onsite 
at the Grand Valley WPCP. Construction of additional equalization at the Emma St. 
SPS reduces peak flow in the forcemain between the pumping station and the 
treatment plant, and through the headworks at the treatment plant. Therefore, to avoid 
the potential of additional required upgrades to the forcemain, it was assumed 
equalization volume would be installed at the Emma St. SPS. A thorough analysis and 
conceptual level design of the construction of additional equalization at the Emma St. 

0 500 1,000 1,500 2,000

UVDisinfection

Tertiary Filters

Secondary Clarifiers (SLR)

Secondary Clarifiers (SOR)

Oxygenation

Biological Treatment

Grit Removal

Screening

Equivalent ADF Capacity (m3/d)
Treatment Process Capacity Scenario I ADF (1,279 m3/d)
Scenario II ADF (1,430 m3/d) Scenario III ADF (1,555 m3/d)
CofA Rated Capacity (1,244 m3/d)

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 CAPACITY ASSESSMENT SUMMARY 
 

3-252-57-01/TM32525701007.docx 3-3 
 

SPS is included as Appendix B. It is important to note that optimization of the 
equalization location and volume would be completed during the detailed design.  

The possible impact of additional equalization on the estimated equivalent ADF 
capacity of each treatment process is summarized in Table 3.2. This information is 
shown visually in Figure 3.2. Results show that the construction of additional 
equalization can provide sufficient capacity to treat projected Scenario III flows and 
loads thereby making it feasible to pursue a plant re-rating to increase the rated 
capacity up to an ADF capacity of 1,555 m3/d. 

It is important to note that this analysis has evaluated the capacity of treatment 
processes in the liquid treatment train. If plant re-rating is pursued, additional analysis 
of the solids treatment train would be required, including evaluation of the existing 
treatment capacity and strategies to handle future sludge flows. 

Table 3.2 Impact of Additional Equalization on the Grand Valley WPCP 
Capacity Assessment  

Treatment Unit 
Capacity Assessment 

Existing Equivalent ADF Equivalent ADF with Additional 
Equalization 

Screens 1,555 m3/d 3,466 m3/d 

Grit Removal 1,371 m3/d 2,758 m3/d 

Biological Treatment 1,582 m3/d 1,582 m3/d 

Oxygenation 1,713 m3/d 1,713 m3/d 

Secondary Clarifiers 
(SOR) 952 m3/d 1,576 m3/d 

Secondary Clarifiers 
(SLR) 1,146 m3/d 1,728 m3/d 

Tertiary Filters 1,169 m3/d 1,763 m3/d 

UV Disinfection 1,371 m3/d 2,758 m3/d 

 
Draf

t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 CAPACITY ASSESSMENT SUMMARY 
 

3-252-57-01/TM32525701007.docx 3-4 
 

 
Figure 3.2 Impact of Additional Equalization on the Estimated Treatment 
Capacity at the Grand Valley WPCP 
Installation of additional equalization volume can be carried out as a Schedule B 
activity under the Municipal Class EA Process as per the following text: 

“Establish sewage flow equalization tankage in existing sewer system or at existing 
sewage treatment plants, or at existing pumping stations for influent and/or effluent 
control” 
As a Schedule B project, Phase 1 and Phase 2 of the Class EA process must be 
completed prior to implementation of the project (i.e. construction). Brief 
requirements of each Phase are given below.   
Phase 1 
During this phase, the problem or opportunity must be identified and described. 
Projects which are expected to generate significant public interest can also begin the 
public consultant process. 
Phase 2 
During this phase, potential alternative solutions will be identified and evaluated. 
Solutions will consider the size (volume) and location of additional equalization. This 
Phase will also include mandatory consultation with relevant review agencies and 
other stakeholders (e.g. MOECC, GRCA, First Nations, etc.) and the public.   

At the completion of Phase 2, the entire planning process (i.e. Phase 1 and Phase 2 
activities) will be summarized and placed on file for a period of 30 days. A notice of 
completion will be issued to review agencies and to the public. 

0 500 1,000 1,500 2,000 2,500 3,000 3,500

UVDisinfection

Tertiary Filters

Secondary Clarifiers (SLR)

Secondary Clarifiers (SOR)

Oxygenation

Biological Treatment

Grit Removal

Screening

Equivalent ADF Capacity (m3/d)
Treatment Process Capacity Potential Additional Capacity
Scenario I ADF (1,279 m3/d) Scenario II ADF (1,430 m3/d)
Scenario III ADF (1,555 m3/d) CofA Rated Capacity (1,244 m3/d)

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 CAPACITY ASSESSMENT SUMMARY 
 

3-252-57-01/TM32525701007.docx 3-5 
 

Assuming no request for an Order is received during the review period, the Town may 
proceed with the design and construction of the equalization tank. Detailed design of 
the equalization tank would need to consider the integration of the equalization tank 
into the existing infrastructure in the Town of Grand Valley. Specifically, detailed 
design would establish the following: 

• Type and location of the tank (e.g. glass fused steel storage tank located primarily 
above ground, rectangular cement tank located above ground or below ground, 
etc.); 

• Additional treatment processes required upstream of the equalization tank (e.g. 
communitor, etc.); 

• Regular maintenance required of the equalization tank (e.g. washing, etc.) and 
provisions to allow for required maintenance; 

• Integration into the existing infrastructure, including the reuse of existing pumps 
and piping where possible; and, 

• Evaluation of existing utilities and standby power on the site. 

For purposes of this conceptual level design, it is assumed a circular glass fused steel 
storage tank would be installed at the Emma St. SPS. A conceptual level site layout of 
equalization at the Emma St. SPS is included as Figure 3.3 and indicates that the site 
[...]
alternative solutions and consultation with the public and with relevant review 
agencies. 

A high level assessment of equalization options was completed, and there appears to 
be sufficient space at the existing Emma St. SPS to construct additional equalization. 
Estimated costs for equalization will depend on several factors, including the type of 
equalization tank selected and additional equipment required to integrate the 
equalization tank into existing infrastructure.  

The estimated costs for equalization ranged from approximately $2.03 million to 
$2.41 million.  

Draf
t



Grand Valley Water Pollution Control Plant Re-rating Feasibility Study 
Summary of Capacity Assessment and Re-rating Potential 

 APPENDICES 
 

3-252-57-01/TM32525701007.docx  
 

APPENDIX A 
GRAND VALLEY WPCP RE-RATING FEASIBILITY STUDY 

CAPACITY EVALUATION 
  

Draf
t



  

3-252-57-01/TM32525701006.docx 
 

XCG File No.: 3-252-57-01 
December 6, 2016 

 

 

 

 

 

 

GRAND VALLEY WATER POLLUTION CONTROL PLANT 
CAPACITY EVALUATION 

 

 

 

 

Prepared for: 

TOWN OF GRAND VALLEY 
5 Main Street, North 

Grand Valley, Ontario 
L9W 5S6 

 

 
Attention: Jane Wilson  

 

 

 

Prepared by: 

XCG CONSULTANTS LTD. 
2620 Bristol Circle, Suite 300 

Oakville, Ontario 
L6H 6Z7 

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 TABLE OF CONTENTS 
 

3-252-57-01/TM32525701006.docx i 
 

TABLE OF CONTENTS 
1. INTRODUCTION ............................................................................................................ 1-1 

1.1 Background .................................................................................................... 1-1 
1.2 Objectives ...................................................................................................... 1-1 

2. EXISTING TREATMENT PROCESS ................................................................................ 2-1 

3. FINAL EFFLUENT QUALITY ......................................................................................... 3-1 
3.1 Treatment Objectives and Compliance Requirements ................................... 3-1 
3.2 Historical Final Effluent Quality ................................................................... 3-1 

4. DESIGN BASIS ............................................................................................................... 4-1 

5. HISTORICAL REVIEW AND CAPACITY ASSESSMENT .................................................. 5-1 
5.1 Basis for Evaluation ....................................................................................... 5-1 
5.2 Preliminary Treatment ................................................................................... 5-1 
5.3 Biological Treatment ..................................................................................... 5-2 
5.4 Secondary Clarification and Tertiary Filtration ............................................. 5-6 
5.5 Oxygenation ................................................................................................... 5-9 
5.6 Phosphorus Removal ................................................................................... 5-11 
5.7 Disinfection .................................................................................................. 5-12 

6. CAPACITY ASSESSMENT SUMMARY ............................................................................ 6-1 
6.1 Capacity of the Existing Grand Valley WPCP .............................................. 6-1 
6.2 Impact of Additional Equalization ................................................................. 6-2 

7. REFERENCES ................................................................................................................ 7-1 
 

TABLES 
Table 2.1 Grand Valley WPCP Unit Process Design Information ................................ 2-2 
Table 3.1 Amended C of A Objectives and Compliance Limits ................................... 3-1 
Table 3.2 Final Effluent Quality over the Review Period (2012 to May 2016) ............ 3-2 
Table 3.3 Final Effluent Loads over the Review Period (2012 to May 2016) ............... 3-3 
Table 4.1 Summary of Design Basis .............................................................................. 4-2 
Table 4.2 Effluent Concentration Limits for a Re-rated Grand Valley WPCP .............. 4-3 
Table 5.1 Summary of Bioreactors Operation during the Review Period (January 2012 to 

May 2016) ...................................................................................................... 5-4 
Table 5.2 Summary of Secondary Clarifier Operation during the Review Period (January 

2012 to May 2016) ......................................................................................... 5-7 
Table 5.3 Estimated Secondary Clarifier and Tertiary Filter Operating Capacity ......... 5-9 
Table 5.4 Aeration System Operating Conditions during the Review Period (2012 to May 

2016) ............................................................................................................ 5-10 
Table 5.5 Oxygenation – Capacity Assessment ........................................................... 5-10 
Table 5.6 Phosphorus Removal – Capacity Assessment ............................................. 5-11 
Table 6.1 Capacity Assessment Summary ..................................................................... 6-1 
Table 6.2 Impact of Additional Equalization on the Grand Valley WPCP Capacity 

Assessment ..................................................................................................... 6-3 
 

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 TABLE OF CONTENTS 
 

3-252-57-01/TM32525701006.docx ii 
 

FIGURES 
Figure 2.1 Process Flow Schematic – Grand Valley WPCP ........................................... 2-4 
Figure 3.1 Average Monthly Final Effluent cBOD5 Concentration ................................ 3-4 
Figure 3.2 Average Monthly Final Effluent TSS Concentration .................................... 3-4 
Figure 3.3 Average Monthly Final Effluent TAN Concentration ................................... 3-5 
Figure 3.4 Average Monthly Final Effluent TP Concentration....................................... 3-5 
Figure 5.1 Schematic of the BioWin™ Model Setup of the Grand Valley WPCP ......... 5-5 
Figure 6.1 Summary of Grand Valley WPCP Capacity .................................................. 6-2 
Figure 6.2 Impact of Additional Equalization on the Estimated Treatment Capacity at the 

Grand Valley WPCP ...................................................................................... 6-3 
 

APPENDICES 
Appendix A Grand Valley WPCP Re-rating Feasibility Study Proposed Design Flows and
  Loads 
Appendix B Grand Valley WPCP Re-rating Feasibility Study Updated Design Basis 
Appendix C Grand Valley WPCP Headworks Hydraulics Analysis 
Appendix D Grand Valley WPCP Re-rating Feasibility Study Summary of BioWin™ 
  Modelling 
Appendix E Grand Valley WPCP Re-rating Feasibility Study Secondary Clarifier, Tertiary
  Filter, and Disinfection Stress Test Results 
Appendix F Grand Valley WPCP Re-rating Feasibility Study Impact of Additional 
  Equalization Volume 
 
 
 Draf

t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 INTRODUCTION 
 

3-252-57-01/TM32525701006.docx 1-1 
 

1. INTRODUCTION 

1.1 Background 
The Grand Valley WPCP provides treatment for wastewater generated in the 
community of Grand Valley within the Town of Grand Valley (Town). The plant is 
currently operated by the Ontario Clean Water Agency (OCWA) under the Ministry 
of Environment and Climate Change (MOECC) Certificate of Approval (C of A) No. 
9706-7KWQ57, issued on February 2, 2009. The quality and quantity of effluent 
currently discharged by the existing WPCP is regulated by the C of A. The Grand 
Valley WPCP has a rated average capacity of 1,244 m3/d. 

XCG recently completed an update to the Assimilative Capacity Study to propose 
effluent limits associated with an increase in the rated capacity to 2,547 m3/d. The 
proposed effluent limit associated with total phosphorus (TP) for this increased 
capacity was very low at 0.073 mg/L. Consistently achieving such low TP 
requirements requires enhanced tertiary treatment, such as dual-stage tertiary filtration 
or membrane ultrafiltration. Upgrading the Grand Valley WPCP to provide this level 
of treatment would require a significant capital expenditure. 

At this time, the Town would like to investigate the potential to re-rate the existing 
WPCP to provide additional treatment capacity and to defer the facility's next upgrade 
and expansion. As such, the Town has retained XCG to undertake a capacity 
assessment of the Grand Valley WPCP to support a plant capacity re-rating.  

1.2 Objectives 
XCG was retained by the Town to undertake a capacity assessment of the Grand 
Valley WPCP to investigate a plant capacity re-rating. The specific objectives of this 
technical memorandum are to: 

1. Conduct a review of historic plant performance. 

2. Assess the capacity of treatment processes at the Grand Valley WPCP using 
typical design guideline values, desktop analytical methods, a BioWin™ process 
model, and results from field testing. 

3. Determine the overall capacity of the Grand Valley WPCP. 

 

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 EXISTING TREATMENT PROCESS 
 

3-252-57-01/TM32525701006.docx 2-1 
 

2. EXISTING TREATMENT PROCESS 
Raw sewage flows from the collection system are conveyed to the Grand Valley 
WPCP from the Emma St. sewage pumping station (SPS) via a forcemain. The Emma 
St. SPS is equipped with the following equipment: 

• Two variable frequency drive (VFD) pumps (one duty and one standby), each with 
a rated capacity of 88.9 L/s (7,680 m3/d).  

• One VFD jockey pump with a rated capacity of 29.5 L/s (2,550 m3/d). 

• One wet will, with approximate volume of 125 m3. 

The jockey pump will not operate at peak flows. As such, the capacity of the Emma 
St. SPS is approximately 7,680 m3/d. Over the review period (2012 to May 2016) there 
are no records of raw sewage bypassing at the Emma St. SPS or at the Grand Valley 
WPCP. 

The Grand Valley WPCP receives septage at the septage receiving station. The septage 
receiving station removes solids from the raw septage using a comgination of grinding, 
washing, and dewatering. The septage is then discharged to the plant headworks, 
upstream of the plant screens. 

Plant influent raw wastewater flow consists of wastewater from the following sources: 

• Raw wastewater from the Emma St. SPS; 

• Septage from the onsite receiving station; 

• Tertiary filter backwash; and 

• Digester supernatant.  

Tertiary filter backwash and digester supernatant are transferred back to the head of 
the plant via an onsite pumping station. All flows are combined at the head of the 
plant, upstream of the plant headworks. 

Headworks at the Grand Valley WPCP consists of a mechanical bar screen and two 
vortex grit separators. A manual screen also exists in parallel to the mechanical screen, 
and can be used as required. Headworks effluent flow is discharged to a splitter box, 
where flow is directed to the aeration tanks, or to a bypass channel. Sustained peak 
flows in excess of 64 L/s (5,530 m3/d) for greater than 10 minutes will be directed to 
the bypass channel and into the 400 m3 equalization tank. From the equalization tank, 
flow can be returned to the head of the plant through the onsite pumping station. Flows 
in excess of the equalization tank capacity are disinfected and discharged. There have 
been no recorded plant bypasses at the Grand Valley WPCP. 

Secondary treatment at the Grand Valley WPCP consists of three aeration tanks and 
two secondary clarifiers. Oxygen is provided to each aeration tank through fine bubble 
diffusers. Alum is added immediately upstream of the secondary clarifiers for 
chemical phosphorus removal. Activated sludge is separated from the treated stream 
in the secondary clarifiers. Return activated sludge (RAS) is returned to the raw 
wastewater upstream of the aeration tanks. Waste activated sludge (WAS) is pumped 

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 EXISTING TREATMENT PROCESS 
 

3-252-57-01/TM32525701006.docx 2-2 
 

to the aerobic digester located onsite. RAS and WAS are pumped from the same 
location in the secondary clarifier. Overflow from the secondary clarifiers is passed 
through one of four tertiary filters at the plant. Filter effluent is disinfected using 
ultraviolet (UV) radiation, then discharged to the Grand River. Waste activated sludge 
is digested and thickened onsite in the aerobic digester. Thickened sludge is pumped 
to the onsite biosolids storage tank, then trucked offsite for disposal. 

Wastewater flow is measured at several locations at the plant. Raw wastewater from 
the collection system is metered at the Emma St. SPS. Wastewater flows from septage 
and the onsite pumping station are separately metered. Collectively, they represent the 
plant influent flow. Effluent flow from the Grand Valley WPCP is measured by a V-
notch weir, downstream of the UV disinfection.  

A summary of unit processes is included in Table 2.1, and flow schematic is presented 
in Figure 2.1. 
Table 2.1 Grand Valley WPCP Unit Process Design Information 

Unit Process Design Parameter (1) 
Preliminary Treatment 
Screening 
 Type  
 Number 
 
 Peak Flow Capacity (mechanical screen) 

 
Mechanical and Manual Bar 
1 mechanical (duty) 
1 bar (standby) 
7,680 m3/d 

Grit Removal 
 Type  
 Number 
 Capacity 

 
Vortex 
2 
3,840 m3/d (each) 
7,680 m3/d (total) 

Flow Equalization Tank 
 Number 
 Volume 

 
1 
400 m3 

Secondary Treatment 
Bioreactor Tanks 
 Type 
 Number 
 Dimensions (each) 
 Operating Liquid Volume 
  

 
Rectangular, with fine bubble diffusers 
3 
25.0 m x 4.0 m x 4.0 m SWD 
400 m3 (each) 
1,200 m3 (total) 

Secondary Clarifiers 
 Number 
 Surface Area 
 

 
2 
75.4 m2 (each) 
150.8 m2 (total) 

Return Activated Sludge Pumping  
 Number 
 Capacity 

 
3 
1,244 m3/d (each) 
3,732 m3/d (total) 

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 EXISTING TREATMENT PROCESS 
 

3-252-57-01/TM32525701006.docx 2-3 
 

Unit Process Design Parameter (1) 

Waste Activated Sludge Pumping  
 Number 
 Capacity 

 
2 
1,244 m3/d (each) 
2,488 m3/d (total) 

Tertiary Treatment 
Filters 
 Type 
 Backwash 
 Number 
 Filtration Area 
  
 Peak Flow Capacity 

 
Continuous up-flow, deep bed, granular media 
Continuous 
Four (4) 
4.65 m2 (each) 

18.6 m2 (total) 

5,300 m3/d 
Aeration 
Blowers (Air Supply to Aeration Tanks) 
 Number 
 Capacity 
 Type of Aeration 

 
3 (2 duty, 1 standby) 
858 m3/h (each)  
Fine bubble 

Blowers (Air Supply to Primary and Secondary Digester) 
 Number 
 Capacity 
 Type of Aeration 

 
2  
1,349 m3/h (each) 
Coarse bubble  

Chemical Treatment 
Phosphorus Removal 
 Chemical 
 Chemical Storage Tanks 
 
 Chemical Dosing Pumps 
 

 
Alum 
1 x 240 L (day tank) 
1 x 9,600 L (main storage tank) 
2 x 13.8 L/h (one duty, one standby) for 
dosage upstream of the secondary clarifiers 
1 x 13.8 L/h for dosage to the equalization tank 
(when required) 
2 x 2.5 L/h for dosage to the tertiary filtration 
feed channel (when required) 

Disinfection 
Disinfection 
 Type 
 Capacity 

 
UV Disinfection 
7,680 m3/d 

Sludge Management 
Aerobic Digestion 
 Volume 
  
Digested Sludge Storage Tank 
 Number 
 Capacity 

 
500 m3 (Primary Digester) 
250 m3 (Secondary Digester) 
 
1 
2,200 m3 

Notes: 
SWD - side water depth 
TDH - total dynamic head 
1. Based on Amended Certificate of Approval Number 9706-7KWQ57, issued February 2, 2009 and Grand 

Valley Wastewater Treatment Plant Operations Manual (RJ Burnside, 2015). 
 

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 EXISTING TREATMENT PROCESS 
 

3-252-57-01/TM32525701006.docx 2-4 
 

 
Figure 2.1 Process Flow Schematic – Grand Valley WPCP 

Raw WW Flow 
Splitter Box

Raw 
Sewage

W
A

S
To Outfall

Aeration 
Tank #1

Aeration 
Tank #2

Aeration 
Tank #3

Aerobic 
Digester Biosolids Storage 

Area

Filtrate

Digester Supernatant

Wastewater Flow

Internal Recycle Streams 

Sludge / Biosolids Flow 

Sec. 
Clarifier 

#1

Sec. 
Clarifier 

#2

Tertiary 
Filtration

Storm 
Tank

Septage
Screening/ 
De-gritting

UV 
Disinfection

To Land 
Application/ 

Disposal

RAS

Storm Tank WW Return 

Onsite 
Pumping 
Station

Emma St. 

SPS

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 FINAL EFFLUENT QUALITY 
 

3-252-57-01/TM32525701006.docx 3-1 
 

3. FINAL EFFLUENT QUALITY 

3.1 Treatment Objectives and Compliance Requirements 
The Grand Valley WPCP has a rated ADF capacity of 1,244 m3/d. It is operated under 
C of A No. 9706-7KWQ57 issued on February 2, 2009. The C of A specifies 
concentration objectives for carbonaceous biochemical oxygen demand (cBOD5), 
total suspended solids (TSS), total phosphorus (TP), total ammonia nitrogen (TAN), 
and E. coli. Final effluent is also subject to monthly concentration compliance limits 
for cBOD5, TSS, TP, TAN, E. coli, and pH. Monthly loading compliance limits are 
also specified for cBOD5, TSS, TP, and TAN. Table 3.1 presents the C of A effluent 
requirements for the Grand Valley WPCP.  

Table 3.1 Amended C of A Objectives and Compliance Limits 

Parameter 
Effluent Objectives   Effluent Compliance Limits 

Concentration Concentration Total Loading  

cBOD5 (1) 8.0 mg/L 10 mg/L 12.4 kg/d 

TSS (1) 8.0 mg/L 10 mg/L 12.4 kg/d 

TP (1) 0.13 mg/L 0.15 mg/L 0.19 kg/d 

TAN (1) 

  Winter (Dec. 1 - Mar. 31) 
  Spring (Apr. 1 - May 31) 
  Summer (June 1 - Sep. 
30) 
  Fall (Oct. 1 - Nov. 30) 

 
3.0 mg/L 
0.8 mg/L 
0.6 mg/L 
0.8 mg/L 

 
4.0 mg/L 
1.0 mg/L 
0.7 mg/L 
1.0 mg/L 

 
4.98 kg/d 
1.24 kg/d 
0.87 kg/d 
1.24 kg/d 

E. coli (2) 100 organisms / 100 mL 

pH 6.0 – 9.5 

Notes: 
1. Based on monthly average values. 
2. Based on monthly geometric mean density. 

3.2 Historical Final Effluent Quality 
Table 3.2 and Table 3.3 present historical final effluent concentrations and loadings, 
respectively, from the Grand Valley WPCP, with maximum monthly average values 
shown in parentheses. For purposes of this evaluation, data collected between 2012 
and May 2016 was analyzed. It is important to note, however, that the accuracy of 
influent and effluent flow data collected in 2015 cannot be confirmed. As such, 
effluent loads in 2015 cannot be calculated and have not been presented in Table 3.3. 
Additional details regarding the accuracy of flow measurement at the Grand Valley 
WPCP is included in the Updated Design Basis located in Appendix B.    

Draf
t



Grand Valley Water Pollution Control Plant 
Capacity Evaluation 

 FINAL EFFLUENT QUALITY 
 

3-252-57-01/TM32525701006.docx 3-2 
 

Table 3.2 Final Effluent Quality over the Review Period (2012 to May 
2016) 

Parameter 2012 2013 2014 2015 2016 (1) 
Effluent Limit 

Obj. Limit 

cBOD5 (mg/L) 2.06 
(2.50) 

2.18 
(3.75) 

2.16 
(3.40) 

2.04 
(2.25) 

2.10 
(2.50) 

8.0 10.0 

TSS (mg/L) 2.91 
(4.25) 

3.16 
(7.00) 

4.29 
(24.8) 

2.19 
(2.50) 

2.00 
(2.00) 

8.0 10.0 

TAN (mg/L) 
Winter (Dec.1 - Mar.31) 
 
Spring (Apr.1 - May31) 
 
Summer (June1 - 
Sep.30) 
 
Fall (Oct.1 - Nov.30) 
 

 
0.11 

(0.12)  
0.10 

(0.10) 
0.11 

(0.13) 
0.10 

(0.10) 

 
0.56 

(2.15)  
0.10 

(0.10) 
0.12 

(0.20) 
0.11 

(0.13) 

 
0.11 

(0.13)  
0.72 

(1.18) 
0.11 

(0.13) 
0.10 

(0.10) 

 
0.10 

(0.10)  
0.10 

(0.10) 
0.10 

(0.10) 
0.10 

(0.10) 

 
0.10 

(0.10)  
0.14 

(0.18) 
- 

 (-) 
- 

 (-) 

 
3.0 

 
0.8 

 
0.6 

 
0.8 

 
4.0 

 
1.0 

 
0.7 

 
1.0 

TP (mg/L) 0.06 
(0.10) 

0.07 
(0.14) 

0.10 
(0.32) 

0.06 
(0.10) 

0.05 
(0.07) 

0.13 0.15 

E. coli  
(organisms / 100 mL) 

2.00 
(2.00) 

2.03 
(2.40) 

2.28 
(9.60) 

2.00 
(2.00) 

2.49 
(6.00) 

100 100 

Notes: 
Values in parentheses represent maximum monthly average concentrations. 
[...]
intensive sampling program, seven (7) grab samples were collected of the tertiary filter 
backwash stream and were analyzed for BOD5, COD, TP, orthophosphate, TSS, and 
VSS. Results are summarized in Table 3.3. 
Results indicate the quality of backwash flow was relatively stable over the sampling 
period.  

Table 3.3 Summary of Tertiary Filter Backwash Quality 

 B
O

D
5 

C
O

D
 

TP
 

O
rt

ho
-P

 

TS
S 

VS
S 

mg/L mg/L mg/L mg/L mg/L mg/L 

October 20 10 9 0.74 0.07 32 22 

October 21 13 35 0.65 0.07 38 27 

October 22 12 12 0.85 0.11 45 32 

October 26 19 20 0.8 0.07 46 35 

October 27 12 14 0.7 0.12 37 26 

October 28 13 40 0.71 0.08 40 28 

October 29 10 13 0.83 0.08 38 28 

Average 13 20 0.75 0.09 39 28 

3.4 Mixed Liquor Characteristics 
The mixed liquor suspended solids (MLSS) and mixed liquor volatile suspended solids 
(MLVSS) concentrations within each aeration tank was measured daily during the 
intensive sampling program. In addition, the RAS stream was sampled daily. It is 
important to note that RAS and WAS is pumped from the same location in the 
secondary clarifiers at the Grand Valley WPCP. As such, this sample is expected to 
be representative of both the RAS and WAS streams. 

Samples were analyzed for TSS and VSS. As well, the dissolved oxygen (DO) from 
each aeration tank was measured daily. A summary of sample results is given in 
Table 3.4. 

Measured MLSS concentrations in each aeration tank were relatively stable over the 
sampling period with two notable exceptions: 

• Sample collected from Aeration Tank 1 on October 29, 2015 (MLSS concentration 
of 10,200 mg/L); and, 

Draf
t



Grand Valley WPCP Re-Rating Feasibility Study 
Intensive Sampling Program Results 

 RESULTS 
 

3-252-57-01/TM32525701004.docx 3-6 
 

• Sample collected from Aeration Tank 2 on October 28, 2015 (MLSS concentration 
of 4,350 mg/L, MLVSS concentration of 3,080 mg/L). 

Both samples were assumed to be outliers and removed from consideration. Between 
aeration tanks, MLSS and MLVSS concentrations were comparable. In general, 
MLSS concentrations ranged between 6,080 mg/L and 7,260 mg/L. This exceeds the 
typical MLSS concentration of an extended aeration process (3,000 mg/L to 
5,000 mg/L). MLVSS concentrations during the sampling program ranged from 
4,100 mg/L to 4,940 mg/L. 

Similarly, measured solids concentrations in the RAS/WAS stream were relatively 
stable over the sampling period.  

The pH of one grab sample from each stream was also measured during the sampling 
period. The pH of each sample was found to be 7.05, 7.09, and 7.05 for samples 
collected from Aeration Tank 1, Aeration Tank 2, and the RAS/WAS stream, 
respectively. 

Table 3.4 Summary of Mixed Liquor Quality 

 

Aeration Tank 1 Aeration Tank 2 RAS/WAS 

M
LS

S 

M
LV

SS
 

D
O

 

M
LS

S 

M
LV

SS
 

D
O

 

TS
S 

VS
S 

mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L 

October 20 6,460 4,420 5.0 6,390 4,320 4.5 23,600 15,300 

October 21 6,700 4,480 5.0 6,700 4,250 4.4 20,400 13,500 

October 22 6,670 4,850 5.1 6,200 4,100 4.5 24,900 16,907 

October 26 6,810 4,650 5.0 7,260 4,940 4.3 18,700 13,000 

October 27 6,500 4,410 5.0 6,080 4,100 5.0 20,700 14,000 

October 28 6,160 4,260 5.0 - (1) - (1) 4.6 24,800 17,400 

October 29 - (1) 4,820 5.0 6,250 4,380 4.4 20,600 14,000 

Average 6,550 4,556 5.0 6,480 4,350 4.5 21,957 14,873 

Notes: 
1. Sample considered outlier and removed. 

3.5 Secondary Clarifier Effluent 
Over the duration of the intensive sampling program, seven (7) 24-hour composite 
samples were collected from the tertiary filter influent channel, and are representative 
of the secondary clarifier effluent stream. Due to low influent flows, only one 
secondary clarifier was operated for the duration of the sampling program. A summary 
of sampling results is located in Table 3.5. 

The concentration of several measured parameters was below the minimum detection 
limit (MDL) established by the accredited laboratory. Samples measuring below the 

Draf
t



Grand Valley WPCP Re-Rating Feasibility Study 
Intensive Sampling Program Results 

 RESULTS 
 

3-252-57-01/TM32525701004.docx 3-7 
 

MDL were assumed to be at the MDL for purposes of calculating the average 
concentration over the sampling program. 

Over the sampling program, the TAN concentration of all samples was below the 
MDL, indicating complete nitrification in the aeration tanks. Further, TSS and TP 
concentrations were quite low, indicating the biological solids were readily settleable 
in the secondary clarifier. 

In addition to the above results, the pH of the sample collected October 22, 2015 was 
measured to be 7.28. 

Table 3.5 Summary of Secondary Clarifier Effluent Quality 

 B
O

D
5 

cB
O

D
5 

C
O

D
 

TP
 

O
rt

ho
-P

 

TK
N

 

TA
N

 

N
itr

at
e 

A
lk

al
in

ity
 

TS
S 

VS
S 

mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L 

October 20 < 4 < 4 < 8 0.14 0.03 < 0.5 < 0.1 11.8 195 6 4 

October 21 < 4 < 4 12 0.14 0.04 1.4 < 0.1 12.2 174 4 3 

October 22 < 4 < 4 8 0.16 0.05 0.9 < 0.1 12.8 170 5 5 

October 26 5 < 4 10 0.16 <0.03 < 0.5 < 0.1 13.3 165 6 5 

October 27 < 4 < 4 < 8 0.12 0.08 < 0.5 < 0.1 13.1 169 4 4 

October 28 < 4 < 4 10 0.13 0.04 < 0.5 < 0.1 13.4 171 5 5 

October 29 6 < 4 < 8 0.16 0.04 1.0 < 0.1 13.0 165 4 4 

Average 4.4 4.0 9.1 0.14 0.04 0.76 0.1 12.8 173 4.8 4.3 

3.6 Final Effluent 
Over the duration of the intensive sampling program, seven (7) 24-hour composite 
samples were collected from the channel immediately downstream of the UV 
disinfection process, and are representative of the final effluent stream. A summary of 
sampling results is located in Table 3.6. The table also presents the final effluent 
objective and limit concentrations, where applicable. 

Similar to above, the concentration of several measured parameters was below the 
minimum detection limit (MDL) established by the accredited laboratory. Samples 
measuring below the MDL were assumed to be at the MDL for purposes of calculating 
the average concentration over the sampling program. 

Results show final effluent remained at a high quality over the duration of the intensive 
sampling program. 

Draf
t



Grand Valley WPCP Re-Rating Feasibility Study 
Intensive Sampling Program Results 

 RESULTS 
 

3-252-57-01/TM32525701004.docx 3-8 
 

Table 3.6 Summary of Final Effluent Quality 

 B
O

D
5 

cB
O

D
5 

C
O

D
 

TP
 

O
rt

ho
-P

 

TA
N

 

N
itr

at
e 

A
lk

al
in

ity
 

TS
S 

VS
S 

pH
 

mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L  

October 20 < 4 < 4 < 8 0.09 0.06 < 0.1 11.5 177 2 2 7.42 

October 21 < 4 < 4 < 8 0.08 0.04 < 0.1 12.2 173 < 2 < 2 - 

October 22 < 4 < 4 8 0.09 0.06 < 0.1 12.7 171 < 2 2 7.49 

October 26 < 4 < 4 9 0.06 <0.03 < 0.1 13.3 164 < 2 < 2 - 

October 27 < 4 < 4 17 0.07 0.04 < 0.1 13.1 157 < 2 < 2 - 

October 28 < 4 < 4 12 0.06 0.03 < 0.1 13.3 170 < 2 2 - 

October 29 < 4 < 4 8 0.11 0.04 < 0.1 13.0 176 < 2 2 - 

Average 4.0 4.0 10 0.08 0.04 0.1 12.7 170 2 2 7.46 

Eff. Obj.  8.0  0.13  0.8 (1)   8.0   

Eff. Lim.  10.0  0.15  1.0 (1)   10.0   

Notes: 
1. Final effluent TAN objective and limit for the fall period (October 1 to November 30). 

 

 

 Draf
t



Grand Valley WPCP Re-Rating Feasibility Study 
Intensive Sampling Program Results 

 APPENDICES 
 

3-252-57-01/TM32525701004.docx  
 

APPENDIX A 
INTENSIVE SAMPLING PROGRAM PROTOCOL 

  

Draf
t



 
 

M32525701001_FINAL_OC1415 1 
10/14/15 

 

October 14, 2015 XCG File No.:3-252-57-01  
 

 

To:  Jane Wilson, Town of Grand Valley 
 

  

cc: Glenn Sterret, Town of Grand Valley 
Jeff Bunn, Town of Grand Valley 
Scott Craggs, OCWA 

  

From: Graham Seggewiss and Melody Johnson, XCG Consulting Limited 
  

Re: Grand Valley Water Pollution Control Plant Capacity Evaluation Re-
rating Study - Intensive Sampling Program Protocol 

  

The Grand Valley Water Pollution Control Plant (WPCP) provides treatment for 
wastewater generated in the community of Grand Valley, within the Town of Grand 
Valley (Town). The plant is currently operated by the Ontario Clean Water Agency 
(OCWA) under the Ministry of Environment and Climate Change (MOECC) 
Certificate of Approval (CofA) N. 9706-7KWQ57, issued February 2, 2009. The 
quality and quantity of effluent currently discharged by the existing WPCP is 
regulated by the CofA. The Grand Valley WPCP has a rated average capacity of 
1,244 m3/d. 
XCG Consulting Limited (XCG) recently completed an update to the Assimilative 
Capacity Study to propose effluent limits associated with an increase in the rated 
capacity to 2,547 m3/d. The proposed effluent limit associated with total phosphorus 
(TP) for this increased capacity was very low at 0.073 mg/L. Consistently achieving 
such low TP requirements requires enhanced tertiary treatment, such as dual-stage 
tertiary filtration or membrane ultrafiltration. Upgrading the Grand Valley WPCP to 
provide this level of treatment would require a significant capital expenditure. 
As such, the Town has retained XCG to conduct a capacity evaluation and re-rating 
study at the Grand Valley WPCP to potentially defer the next required plant update. 
An intensive sampling program was proposed as part of the capacity evaluation in 
order to characterize the wastewater at the plant for the purposes of subsequent 
BioWinTM modelling, to assess the performance of individual unit processes, and to 
review the ability of the current plant to maintain its required level of performance at 
the plant's rated capacity.  
The objective of this document is to present the proposed sampling protocol developed 
to obtain wastewater characterization data.  

Draf
t



Grand Valley WPCP Capacity Assessment and Re-rating Study -  
Intensive Sampling Program Protocol 

 MEMORANDUM 
 

M32525701001_FINAL_OC1415 2 
10/14/15 

 

1. SAMPLING PROGRAM OVERVIEW 
The sampling program will consist of the collection of 24-hour composite samples at 
the following locations: 
• Plant influent raw wastewater (including raw wastewater, septage, and recycle 

flow from the onsite pumping station); 
• Secondary clarifier effluent; and, 
• Tertiary filter effluent. 

The sampling program will take place over a seven day period. As such, seven 24-
hour composite samples will be collected over the duration of the sampling program at 
each of the locations identified above.  
The sampling program will also include collection of grab samples of the following 
streams: 
• Septage influent; 
• Aeration Tank 1; 
• Aeration Tank 2; 
• Return activated sludge (RAS)/waste activated sludge (WAS); and, 
• Tertiary filter backwash. 

Seven discrete grab samples will be collected from each of the locations identified 
above over the duration of the sampling program, or one sample per day per stream.  
With respect to the proposed sampling locations, it is important to note the following: 
• Samples of raw wastewater from the collection system will not be collected. Plant 

operators have indicated there is no suitable location to install a composite sampler 
upstream of the headworks building at the Grand Valley WPCP. Raw wastewater 
strength will be characterised by the plant influent raw wastewater sample; and, 

• Samples of the digester supernatant will not be collected. Plant operators have 
indicated all solids from the biosolids holding tank and the digesters were recently 
hauled from the plant. As such, the digesters will not be supernated over the 
sampling program.  

A process flow diagram of the Grand Valley Wastewater Treatment Plant with 
identified sampling locations is presented in Figure 1. A matrix summarizing the 
sampling parameters and sampling locations is provided in Table 1.  
Table 2 summarizes the tests which have been requested as part of this intensive 
sampling program. The table also indicates whether analysis will be carried out onsite 
or by an accredited laboratory, as well as sampling handling requirements, which are 
described in greater detail in Section 2.  
 
 
 

Draf
t



Grand Valley WPCP Capacity Assessment and Re-rating Study -  
Intensive Sampling Program Protocol 

 MEMORANDUM 
 

M32525701001_FINAL_OC1415 3 
10/14/15 
 

Raw WW Flow 
Splitter Box

Raw 
Sewage

W
A

S
To Outfall

Aeration 
Tank #1

Aeration 
Tank #2

Aeration 
Tank #3

Aerobic 
Digester Biosolids Storage 

Area

Filter Backwash

Digester Supernatant

Wastewater Flow

Internal Recycle Streams 

Sludge / Biosolids Flow 

Sec. 
Clarifier 

#1

Sec. 
Clarifier 

#2

Tertiary 
Filtration

Storm 
Tank

Septage
Screening/ 
De-gritting

UV 
Disinfection

To Land 
Application/ 

Disposal

RAS

Storm Tank WW Return 

Onsite 
Pumping 
Station

Emma St. 

SPS

Grab Sample

24 Hour Composite Sample

 
Figure 1 Process Flow Diagram of the Grand Valley WPCP 
 
 

Draf
t



Grand Valley WPCP Capacity Assessment and Re-rating Study -  
Intensive Sampling Program Protocol 

 MEMORANDUM 
 

M32525701001_FINAL_OC1415 4 
10/14/15 
 

Table 1  Summary Matrix of Intensive Sampling Program  

 
Sa

m
pl

e 
Ty

pe
 

B
O

D
5 

cB
O

D
5 

fc
B

O
D

5 

C
O

D
 

fC
O

D
 

ffC
O

D
 

To
ta

l P
ho

sp
ho

ru
s 

O
rt

ho
ph

os
ph

at
e 

(1
)  

TK
N

 

To
ta

l A
m

m
on

ia
 - 

N
 

N
itr

ite
 

N
itr

at
e 

A
lk

al
in

ity
 

TS
S 

VS
S 

pH
 

D
O

 

Plant Influent Raw 
Wastewater 

24-hr 
Comp. x x x x x x x x x x x x x x x x 

 

Secondary Effluent 24-hr 
Comp. x x 

 
x 

  
x x x x x x x x x x 

 

Tertiary Effluent 24-hr 
Comp. x x 

 
x 

  
x x 

 
x x x x x x x 

 
Aeration Tank 1 Grab              x x x x 

Aeration Tank 2 Grab              x x x x 

RAS/WAS Grab              x x x  

Tertiary Filter Backwash Grab x   x   x x      x x   

Septage Grab x x  x   x x  x x x x x x x  

Notes: 
1. Orthophosphate concentration represented by measurements of soluble reactive phosphorus (SRP) 

 
 
 

Draf
t



Grand Valley WPCP Capacity Assessment and Re-rating Study -  
Intensive Sampling Program Protocol 

 MEMORANDUM 
 

M32525701001_FINAL_OC1415 5 
10/14/15 
 

Table 2 Wastewater Characterization - Parameters for Analysis 

Parameters Required Sample Analysis Sample Handling Requirements 
Prior to Bottling Sample 

Total COD (tCOD)  Accredited Laboratory None 

Filtered COD (fCOD) (1) Accredited Laboratory On-site filtration 

Flocculated and Filtered COD (ffCOD) (1) Accredited Laboratory On-site flocculation and filtration 

tBOD5 Accredited Laboratory None 

cBOD5 Accredited Laboratory None 

Filtered cBOD5 (fcBOD5) (1) Accredited Laboratory On-site filtration 

Total Phosphorus (TP) Accredited Laboratory None 

Soluble Reactive Phosphorus (SRP) Accredited Laboratory On-site filtration 

Total Kjeldahl Nitrogen (TKN) Accredited Laboratory None 

Total Ammonia Nitrogen (TAN) Accredited Laboratory None 

Nitrate + Nitrite Nitrogen Accredited Laboratory None 

Alkalinity (CaCO3 equivalent) Accredited Laboratory None 

Total Suspended Solids (TSS) Accredited Laboratory None 

Volatile Suspended Solids (VSS) Accredited Laboratory None 

pH Onsite None 

Dissolved Oxygen (DO) (2) Onsite None 

Notes: 
1. To be completed on the plant influent raw wastewater only. 
2. As measured in the aeration tanks. 

2. SAMPLING HANDLING AND ANALYSIS REQUIREMENTS 

2.1 Sample Analysis 
Sample containers will be obtained from the accredited laboratory pre-cleaned and will 
not be rinsed prior to sample collection. Preservatives, if required, will be added by the 
laboratory to the containers prior to shipment of the containers to the site. 
All samples will be collected into the correct sample container and kept in an insulated 
container (i.e., cooler) packed with ice, until delivered to the laboratory.  
The following procedure will be followed when filling sample bottles: 
• Fill bottles to the shoulder only (do not overfill or overflow containers),  
• Do not rinse out bottles or preservatives, and, 
• Keep samples on ice in a cooler after collection. 

Draf
t



Grand Valley WPCP Capacity Assessment and Re-rating Study -  
Intensive Sampling Program Protocol 